
Portable Air Compressor
Compresseur D’air Portatif
Compresores D’aire Portáil

Replacement Parts List
Liste de Pièces de Rechange
Lista de Repuestos

IN201708AV 11/97

23

2

19

24

11

12

13

25
7

27

28 5 3
29

12

14
16

15

21 22

8

9

10 9

10
18

9

10

26
6

4

20

1

26

To Pressure Switch

Au Interrupteur de Mise en Marche

Al Presostato

To Unloader

Au Décharger

Al Descarregador

WL504307, WL505202, WL505903

17



1 Pump/motor WL301405AJ WL302102AJ WL302502AJ 1

2 Rear shroud WL002202AV WL004402AV WL002202AV 1

3 Strain relief CW000700AV CW000700AV CW000700AV 2

4 Power cord w/plug EC012600AV EC012600AV EC012600AV 1

5 ■ Pressure switch CW207576AV CW207576AV CW207576AV 1

6 ■ ASME safety valve V-215100AV V-215100AV V-215100AV 1

7 ■ 1/8” NPT - Gauge GA016300AV GA016300AV GA016300AV 1

8 Tank AR026302BR AR026302BR AR026302BR 1

9 Foot ST158300AV ST158300AV ST158300AV 4

10 5/16”-18 x 1/2" Washer head tap screw ST116400AV ST116400AV ST116400AV 4

11 Ferrule ST032900AV ST032900AV ST032900AV 1

12 Nut ST033001AV ST033001AV ST033001AV 2

13 Exhaust tube WL001700AP WL001701AP WL001701AP 1

14 Ferrule ST067300AV ST067300AV ST067300AV 1

15 Check valve CV221503AJ CV221503AJ CV221503AJ 1

16 Flex tube ST079702AV ST079702AV ST079702AV 1

17 5/16”-18 x 1/2” Washer head tap screw ST116400AV ST116400AV ST116400AV 3

18 Drain cock D-1401 D-1401 D-1401 1

19 Handle WL002900AV WL002900AV WL002900AV 1

20 M5 x .8 x 32 Screw ST129303AV ST129303AV ST129303AV 2

21 Regulator RE206203AV RE206203AV RE206203AV 1

22 1/8” NPT - Gauge GA016101AV GA016101AV GA016101AV 1

23 Plascrew M3 ST158400AV ST158400AV ST158400AV 1

24 Front shroud WL001501AV WL004301AV WL001501AV 1

25 Shroud Screw ST129301AV ST129301AV ST129301AV 3

26 Nipple HF002401AV HF002401AV HF002401AV 2

27 ■ Reducer ST071407AV ST071407AV ST071407AV 1

28 ■ Unloader CW000800AV CW000800AV CW000800AV 1

29 Strain Relief Screw ST074418AV ST074418AV ST074418AV 1

REPAIR KITS
■ Manifold assembly

(Includes Ref. Nos. 5, 6, 7, 27 & 28) CV303100AJ CV303100AJ CV303100AJ 1

2

Ref.
No. Description WL504307 WL505202 WL505903 Qty.

For Replacement Parts, Call  1-800-543-6400
Please provide following information: Address parts correspondence to:
-Model number The Campbell Group / Parts Department
-Serial number (if any) 100 Production Drive
-Part description and number as shown in parts list Harrison, OH 45030

WL504307, WL505202 and WL505903


